INDEX PART
NO. DESCRIPTION NO. aTy.
1 Handle assembly 430195 1
2 1" - 8 x 2" allen socket cap screw 3nn 2
3 Spacer 430133 | 2
4 Upright base assembly 430180 i
5 Jack lift assembly 430185 1
6 7/16" - 14 x 1 1/4" hx. hd. bolt 11149 16
13 7 7/16" flat washer 2073 17
12 8 Swivel caster wheel 492010 | 1
9 7/16" - 14 locknut 1089 17
10 Rigid caster wheel 492020 | 2
Gf 11 Tilt frame assembly 430190 1
12 1/2" - 13 x 1" hx. hd. bolt 11104 2
13 Washer 430134 2
14 Roller assembly 430199 | 2
15 Swivel caster w/lock 492015 1
16 Wheel 430136 | 2
17 7/8" - 9x 3 1/2 hx. hd. bolt 11168 2
18 7/8" - 9 nut 1092 2
19 Caollar 430213 | 2
20 1/4 - 20 x 1/4" set screw 3172 2
21 Jack assembly 430200 1
22 Tubular handle 602107 1
23 Solid handle 602108 1
24 Bronze oilite bushing 430214 1
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